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TELEGRAMS : SURVEYORS, GENOA, , by AUTOMATIC TELEPHONE No., 22-662.
!

Llopd's Register of Shipping,

Heap Orrice: 71, Fencaurcn| Streer, Loxpon, E.C. 3.

Port of Genoa (11),

Piazza Cavaur, 35, July 6th 1926

g
11l communicalions i §
be addressed to

s sm,w , Yacht *FLYING CLOWD®

Dear Siy,

With reference to your detter of the
30th "‘uldvaving regard 4o the upper . part of the
rudder steck for the abeve yacht, I beg to state
that arrengements will be made to have a torsion
test as desired by yous The results of the tests
now made are s folleowste

Tensile test - Tons per sqeineh - .34
Extension = ﬁ - 28.9%
Cold bend test - 180° without fracture-
Mesars Cantieri Navali Orlande Sece
Anone state that the percentage of nickel in the
steel 18 about 3 to 5. The stock is mctually of the

dimensions given in the sketoh below:-
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> L T oam, Dear Sir,
* < & Yours folthfully
The Secretary, e Survg - & Ugrd's Registe
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